A=COM 5

Peterborough Utilities Group Services Corp

Water Utility Master Plan

Report

Prepared by: Prepared for:

AECOM Canada Ltd. Peterborough Utilities Group Services Corp
300 Water Street 1817 Ashburnham Drive

Whitby, ON L1N 9J2 P.O. Box 4125, Station Main

Canada Peterborough, ON K9J 675

Canada
T: 905 668 9363
F: 905 668 0221
Www.aecom.com

Date: November, 2019
Project #: 60567675



AECOM

Distribution List

# Hard Copies

PDF Required

Peterborough Utilities Group Services Corp

Association / Company Name

Water Utility Master Plan
Report

v Peterborough Utilities Group Services Corp

v AECOM Canada Ltd.

Revision History

Rev # Date Revised By: Revision Description
1 October 31, 2019 SZ,SC Addressed comments received September 23, 2019.
[...]
constructing a new ET at a new location on or adjacent to the current site. This evaluation confirmed the repair of
the High Street ET, thereby optimizing existing infrastructure.

Policy 1.6.6.1 identifies that planning for water services shall, among others, integrate servicing and land use
considerations at all stages of the planning process. Existing and expected subdivision developments were
considered and integrated in this Master Plan to confirm future water demands in the City.

2.2 Growth Plan for the Greater Golden Horseshoe

The Growth Plan for the Greater Golden Horseshoe, 2019, was established and approved under the Places to
Grow Act, 2005. All decisions regarding planning matters must conform with the Growth Plan. The Growth Plan’s
framework supports complete communities, which includes a strong economy, a clean and healthy environment,
and social equity. The Growth Plan’s infrastructure framework entails ensuring an integrated approach to planning,
including the optimization of existing infrastructure, where feasible, prior to building new infrastructure.

RPT-2019-11-20-PUGSC Water Utility MP_Report_Final-60567675.Docx 11



AECOM Peterborough Utilities Group Services Corp
Water Utility Master Plan
Report

The Growth Plan sets out population and employment forecasts for all upper and single tier municipalities in order
to better coordinate planning and accommodate growth in complete communities within the Greater Golden
Horseshoe (GGH).

Relevance to Study: The study area is located within the outer ring of the Greater Golden Horseshoe Growth Plan
Area. The Growth Plan identifies the City of Peterborough as an Urban Growth Centre, which is identified as
mixed-use, high density and public oriented developments which are meant to become focal points. As per Section
3.2.1 of the Growth Plan, this study supports planning for new infrastructure in an integrated manner. The preferred
strategy and recommended works improves the efficiency of the system and addresses growth.

2.3 City of Peterborough Official Plan

The City of Peterborough Official Plan (OP) (December 31, 2017 Consolidation) provides the framework for long-
term growth and development in the City. This includes direction policy regarding infrastructure. The City is
currently in the process of completing an update to its OP.

Key applicable sections of the OP include:

= 2.4.11 Infrastructure and Public Service Facilities
= 2.4.12 Sewage and Water

= 7.0 Sequence of Development and Servicing Policy

Relevance to Study: The preferred strategy and recommended works improves the efficiency of the system and
addresses growth to meet current and projected water demands in a phased manner.

2.4  Trent Source Protection Plan

The Trent Conservation Coalition Source Protection Region consists of five (5) Source Protection Areas. The PUC
water distribution system is located within the Otonabee-Peterborough Source Protection Area where the Trent
Source Protection Plan applies. The Trent Source Protection Plan (The Plan) was developed under the Clean
Water Act, 2006 and came into effect January 1, 2015. The Plan contains policies that direct local efforts to protect
the sources of water for municipal water supply systems. The Plan delineates areas around vulnerable municipal
drinking water sources that are most vulnerable to contamination and assign scores for these areas. These
vulnerable areas are:

=  Wellhead protection areas (WHPA) — area delineated based on the length of time it takes for water to move
from the ground surface, underground to the well.
= Intake protection zones (IPZ) — area on the water and land surrounding a municipal surface water intake. The

size of each zone is determined by how quickly water flows to the intake, in hours.

Relevance to Study: The city-wide study area transects the following vulnerable areas identified under the Clean
Water Act, 2006:

= Intake Protection Zone (IPZ)
= Significant Groundwater Recharge Area (SGRA)
= Highly Vulnerable Aquifers (HVA)

RPT-2019-11-20-PUGSC Water Utility MP_Report_Final-60567675.Docx 12



AECOM

Peterborough Utilities Group Services Corp

Water Utility Master Plan
Report

Policies from the noted plan apply where activities present significant threats to a municipal drinking water source in

the delineated IPZ as shown in Figure 2-1.

-
vasho i \ \
Legend ) DRINKING WATER
O Surtace Water nake 52 g SOURCE PROTECTION )
|| ] Property Boundary 5, A ACT FOR CLEAN WATER /
&) Z R0 e
f; 5 o Peterborough Munic.
s S
< B
Sk Surface Water System
B
5
5 g% Otonabee-Peterborough
5 R
\, £ 28 2 Source Protection Area
5 %
) Si T . . are
5% \& S Policy Applicability Map
ES £
< & Gabmay.Covendiah =
Y and Harvey
©
2 Mavelack-
Somont:
SR Wt
T
/
COUNTY OF PETERBOROUGH
1 s |/ Socoumer
“SaU 2 28 Jomort- o s 3
2 d X 2 A
I This table indicates which activities are subject to source protection pokcies in the coresponding coloured areas on
= the map. Policies apply only if the activity is camed out under circumstances that make It a significant drinking water
Y E Q threat. These circumstances are detaded in the Provincial Tables of Ci
3 N
g 3 °o Activity Areas Where Policies Apply
8 2\2
4 33 Sewage Systems [Septic System
T\> |Other Sewage Systems
8 Agricultural Source Material | Applicatio
| H [Storage
W N ural S¢ (meat plant or sewage material)
|Materal ___[Handiing & Storage (meat plant material)
e 3 C T a
oW 02
wg\u“‘ ore®® ot Handling & Storage
Pesticide h
Handling & Storage
Road Sait Application*
= Handling & Storage
£’ Fuel Handling & Storage
?5 DNAPL Handling & Storage
E3 Organi Solvents. Handling & Storage
’.}L ‘Aircrat De-lcing of Runoff
! Livestock Grazing or Pasturing, Outdoor Confinement, or Farm Animal Yard
cu“" Waste Disposal Sites (within the meaning of Part V of the EPA) |
Snow Storage.
} Maintaining open areas of mown grass for recreational activies that promote the -t
:5, f. congregation of waterfowl within or near surface water bodies et of Ontark
5 i = o . -
% £3 “These acivies con bo sgnllcen riking water hreats only  camed outn  vainorabo sroa ot axcoods Trent Conservation Coalition
| 50 © 3 threshold values of the following parameters: percent managed land and livestock density for Commercial Fertilizer Source Protection Region
Wc{‘”: | Application; and total impervious surface area for Road Sak Application (refer to Assessment Report maps).
| 73 A A — ' www.trentsourceprotection.on.ca

Policy Applicability Map

Trent Assessment Report Map Reference: 4-8

Figure 2-1: Surface Water System (Trent Conservation Coalition Source Protection Region; Trent

Assessment Report (Appendix 1))

25
Areas

Integration with City Development Plan/Pressure Zones and Future Development

Section 5 summarizes the near and long term draft plan status considering pressure zones, estimated build out

and water consumption demands.

RPT-2019-11-20-PUGSC Water Utility MP_Report_Final-60567675.Docx

13



AECOM Peterborough Utilities Group Services Corp
Water Utility Master Plan
Report

3. Peterborough Water Supply and
Distribution System — Key Components

3.1 Peterborough Water Treatment Plant

3.1.1 Raw Water Supply
3.1.1.1 Source Water Quantity

The Peterborough Water Treatment Plant (WTP), as identified in Figure 1-4 and Appendix B (Figure 1-02),
receives its water from the Otonabee River. Otonabee River is a major natural waterway that is part of the 386 km
Trent-Severn Waterway which connects Lake Ontario at Trenton to the Georgina Bay and Lake Huron. A22 m
long, 720 mm diameter twin cast iron raw water intake pipe withdraws raw water from the river. The intake capacity
of the plant is 104,000 m3/day.

The Peterborough Surface Water System is 1 of 53 municipal residential drinking water systems in the Trent
Conservation Coalition Source Protection Region and falls within the Otonabee-Peterborough Source Protection
Area. The Trent Source Protection Plan has been in effect since January 1, 2015 and is in full compliance with the
Clean Water Act, 2006. The Plan contains policies that direct local efforts to protect the sources of water for
municipal water supply systems.

3.1.1.2 Potential Effects of Climate Change

Potential effects of Climate Change on the source water supply for the City of Peterborough include, but are not
limited to:
= Source water availability:

=  Source water quantity — i.e. changes in temperature and precipitation patterns may impact the level of
water in the Otonabee River.

= Energy required to deliver water to customers — i.e. changes in cost of energy may impact the cost of
treatment and pumping of water through water distribution system.

= Source water quality:

= Runoff from agricultural lands — i.e. changes in precipitation patterns and potential for increased runoff
may increase the amount of nutrients, pesticides, herbicides and other agricultural-use chemicals into
the Otonabee River.

= Stormwater runoff —i.e. potential for increased runoff from municipal lands may increase the amount of
heavy metals, and other anthropogenic pollutants into the Otonabee River.

=  Flooding:
= Potential for flooding where facilities are inside or close to 100 year flood hazard.
®  Freezing temperature:

®= |mpact on intake — frazil ice.

RPT-2019-11-20-PUGSC Water Utility MP_Report_Final-60567675.Docx 14



AECOM Peterborough Utilities Group Services Corp
Water Utility Master Plan
Report

3.1.2 WTP

The Peterborough WTP receives its water from the Otonabee River. The water treatment process for the
Peterborough WTP consists of the following components identified in Table 3-1 and shown in Appendix B.

Table 3-1: Peterborough Water Treatment Plant — Water Treatment Process

Component Description

Intake Pipe = 22m, 760mm diameter twin cast iron raw water intake pipe located at the
eastern section of the WTP. Intake capacity of the plant is 104,000m3/day
Raw Water Screens = Two (2) sets of three (3) stationary coarse mesh screens

Low Lift Pumping Station ®"  Firm capacity of 1,095 L/s

= One (1) wet well with 32 m? capacity

= Four (4) vertical turbine low lift pumps with the following rated capacities:
= 131.5L/s at21.3 Total Dynamic Head (TDH)
®=  438.1L/sat18.3 TDH
= 525.75L/sat18.9 TDH
= 613.4L/sat18.9 TDH

Flash Mixer = Two (2) of 900 mm diameter flash mixers (duty, standby)

Flocculator =  One (1) flocculation system of four (4) tanks with total rated capacity of
50,000 m3/day each

= One (1) flocculation system of two (2) tanks with total rated capacity of
54,000 m3/day each

Sedimentation basins =  One (1) sedimentation system with total rated capacity of 50,000 m*/day
= One (1) sedimentation system with total rated capacity of 54,000 m*/day
Filters = Two (2) sets of filters:

=  Nine (9) small filters with combined capacity of 50,000 m?3

- Six (6) dual media (anthracite/sand) gravity filters

- Three (3) granulated activated carbon (GAC) gravity filters
= Two (2) large filters with combined capacity of 51,000 m?

- Two (2) dual media gravity filters

Clearwell =  Three (3) Clearwells:
= Clearwell No.1 receives water from Filters 1 through 9 and has volume
of 600 m?
=  Clearwell No. 2 receives water from Clearwell No.3 and has capacity
of 900 m?

= Clearwell No. 3 receives spill over water from chlorine contact
chamber and has capacity of 6,100 m3
Chlorine Contact Chamber =  Total capacity of the chlorine contact chamber is 5,000 m?

RPT-2019-11-20-PUGSC Water Utility MP_Report_Final-60567675.Docx 15



AECOM Peterborough Utilities Group Services Corp
Water Utility Master Plan
Report

Component Description

High Lift Pumping Station = Contains five (5) centrifugal pumps dedicated to Zone 1 distribution system:
= Three (3) pumps are equipped with water driven engines:
- 205.3L/s at 74.7m TDH
- 205.3L/sat74.7m TDH
- 245L/sat74.7m TDH
=  Two (2) pumps are driven by electric motors:
- 265 L/sat74.7m TDH
- 378 L/s at 74.8m TDH
= Contains three (3) vertical turbine pumps dedicated to Zone 2 distribution
system:
= 210.6 L/s at 79m TDH
= 262.7 L/s at 79m TDH
= 157.4L/s at 79m TDH
Disinfection System = Consists of chlorine gas system and chlorinators
Chemical Systems = Coagulant:
=  Three (3) chemical tanks
= Two (2) metering Pumps (duty/standby)
= Chlorine Gas System (for primary, secondary & Zebra mussel control):
= One (1) ton cylinders (auto cylinder switch-over)
= Four (4) chlorinators (located in a separate chlorinator room) for
disinfection, back-up, post feed & 1 for zebra mussel control
=  Chlorine gas scrubber
= Hydrofluosilicic Acid:
= One (1) chemical storage tank plus one (1) day tank
®=  One (1) chemical metering pump
= One (1) online fluoride analyser
= Sodium Silicate:
®  One (1) chemical storage tank
= Two (2) metering Pumps (duty/standby)
Standby Power = Diesel generator available for chemical feed systems, process controls and
plant lighting
= Diesel engine is available for a low lift as well as for a high lift pump

3.2  Pumping Facilities

The pumping stations supply water to the distribution system. The PUC currently operates ten (10) pumping
stations as identified in Figure 3-3 and Appendix B. Table 3-2 summarizes the pumping station information.

Table 3-2: Pumping Facility Information Summary

Municipal . Year |Figure # (See
Address  |PumP# Capacity Built Agpendii B)
1 Water Street BPS 1230 Water St. N. |Pump 110,260 L/min @ 74.7m TDH |1894
Pump 2 {10,260 L/min @ 74.7m TDH [1894
Pump 318,930 L/min @ 74.7m TDH |1894 Figure 1-03
Pump 411,832 L/min @ 74.7m TDH [1894
Pump 5(12,642 L/min @ 74.7m TDH [1894

Pressure
Zone

NEnLE] |

RPT-2019-11-20-PUGSC Water Utility MP_Report_Final-60567675.Docx 16



AECOM Peterborough Utilities Group Services Corp
Water Utility Master Plan
Report

Pressure Municipal Pump # Capacity Yegr Figure #.(See
Zone Address Built | Appendix B)
1B Scollard BPS 1370 Scollard Dr.  [Pump 1 {230 L/min @ 14m TDH 1996 Figure 1-04
Pump 2 |580 L/min @ 14m TDH 1996
2 Water Treatment {1230 Water St. N. |Pump 1|7,884 L/min @ 79.3m TDH |1921
Plant Pump 215,270 L/min @ 79.3m TDH |1921 Figure 1-02

Pump 3 (10,518 L/min @ 79.3m TDH |1921
2 Clonsilla Reservoir |775 Sherbrooke St. [Pump 1 {6314 L/min @ 41.1m TDH 1965
BPS Pump 2 6314 L/min @ 41.1m TDH  |1965 | Figure 1-11
Pump 3 |3157 L/min @ 41.1m TDH  |1965
3N Chemong BPS 1110 Chemong Rd. [Pump 1 {5,683 L/min @ 42.6m TDH |1981
Pump 22,273 L/min @ 36.6m TDH 1981 Figure 1-06
Pump 31,137 L/min @ 33.5m TDH |1981
3N Cumberland BPS |717 Cumberland Pump 1 {3,000 L/min @ 40m TDH 2008
Ave. Pump 2 {3,000 L/min @ 40m TDH 2008 Figure 1-01
Pump 37,500 L/min @ 37.5m TDH |2008
3N Fairmount BPS 1535 Fairmount Pump 13,785 L/min @ 38.1m TDH |1997
Blvd. Pump 2 5,678 L/min @ 38.1m TDH {1997 | Figure 1-08
Pump 3|5,678 L/min @ 38.1m TDH {1997
3w Greencrest BPS 1221 Sherbrooke |[Pump 1 (3,600 L/min @ 40.0m TDH |2017

St. W. Pump 2 3,600 L/min @ 40.0m TDH |2017 | oW 110
3W Lansdowne BPS 1360 Lansdowne |[Pump 1{859.3 L/min @ 60.9m TDH [1974 Figure 1-13
St. W. Pump 2 (1,703 L/min @ 65.8m TDH [1974 g

3.3 Storage Facilities

The water storage facilities provide emergency water supply and help regulate pressure in the water distribution
system. The PUC currently operates five (5) storage facilities consisting of either elevated tanks or reservoirs, as
identified in Figure 3-3 and Appendix B. Table 3-3 summarizes the water storage facilities information for the
PUC.

Table 3-3: Storage Facilities Information Summary

Pressure| Storage Facility Municipal Capacity | Ground | Levels (m) | Year Built |Figure # (See

Zone Name Address Elevation Appendix B)
(m)

1 Clonsilla Avenue 775 18.18 208.8 209.1 (214.6 {1965 Figure 1-11
Reservoir Sherbrooke St.

1 High Street Elevated |1170 High St. |4.50 224.0 245.2 |252.8 |1957 Figure 1-12
Tank

2 Towerhill Reservoir |679 Towerhill |22.73 281.7 282.2 (287.7 |Cell 1 — 1971 |Figure 1-07

Rd. Cell 2 - 2001

3N Milroy Elevated 280 Milroy Dr. |0.45 275.3 311.8 |317.0 |1987 Figure 1-05

Tank

RPT-2019-11-20-PUGSC Water Utility MP_Report_Final-60567675.Docx 17



AECOM Peterborough Utilities Group Services Corp
Water Utility Master Plan